

ICP-OES test result

The concentration of elements in the sent sample is as described in the table below.

element	Weight percent	element	Weight percent	Element	Weight percent	element	Weight percent
Ag	<0.0001	Al	<0.0001	As	<0.0001	B	<0.0001
Ba	<0.0001	Bi	<0.0001	Ca	<0.0001	Cd	
Co	<0.0001	Cr	<0.0001	Cu	<0.0001	Fe	
Ga	<0.0001	In	<0.0001	K	<0.0001	Li	
Mg	<0.0001	Mn	<0.0001	Mo	<0.0001	Na	
Ni	<0.0001	P	<0.0001	Pb	<0.0001	Sb	
Si	<0.0001	Sr	<0.0001	Sn	<0.0001	Ti	
Tl	<0.0001	V	<0.0001	Zn	<0.0001	-	-